P AU o

e e ST AT e s F——— ] ”\gwi""

°

" A
(S

Conterence Papers

2P pdlo Paciic Ragional

Surorolly

Bxhieiion

5 Niovemloer 1983 |

N

7 #
e ‘%&‘-_.,_‘\\_’M=

e
i,

T AT LTI
!ga‘;é RS L0 et g, MY



PR IR

b bt

|
i
|
{
i
1

LIBRARY, INTERNATIONAL REFERENCE
CENTRE FOR COMMLLUTY WATER SUPPLY
AND SARITA Lo GRD)

P.O. Bex §2390, 2009 AD  The Hague

I Tel. (070} 814311 ext. 141/142

s QTN V= 1693

O ey

ERE—— S S |




\

Exhibition Guidebook

[0l d
T0R70 BGNOARRL v WL O3 O
[

7 pdaParciic Regional

Waler Supplly

Conlterence & Exdnfofiion

Jakanae, Inclonesic

S-I1 Novemder 1983

S = sm e




sus Tramn

Untuk P@[munm@a@[m Kha
Afr Mimum dam Alr Limbah)

Sistem Pipa uPVYC Bertarafl Internasional
[...]
different filter layouts. Table 7 shows the test results.

Table 7 The comparison of collecting discharge

Time Filters number of collecting hold
hr cm 1 S 13 25 .
> )
0 70 26.8 237 288 306
70 . :
24 70 - 28.7 160 183 . 142
o | 50 33.5 203 243 233
70
48 60 26.5 162 180 150
0 60 41.3 169 j 214 166
60 : -
48 60 39.2 143 168 ; 155
0 70 31.3 120 131 109
50 :
24 60 20.0 113 125 104
o 70 41.8 173 184 150
60
36 | 50 36.0 122 124 o8 o
0 60 41,5 132 140 106
70
48 50 38.0 93 94 74
0 50 40,2 131 134 104
50
24 60 37.5 103 107 81
0 50 41,2 121 131 103
50
24 | 0 39,2 96 105 82
o 60 38.8 iqs - |
. 123
70 | 112
148 60 34.3 119 | 90 89

Remark : unit cnslsec

- 16 -



3; Clogging tests

The concentration of suspension solids of outflow was examined
to interprete the clogging effects. The test results showed that
the concentration of S.S. rapidly decreased from 449ppm to 13ppm in
the begining 2 hrs, and after 19 hrs it decreased to 2ppm, and then

almost kept constant.
The clogging performance showed that the collecting discharge
tend to decrease after 35 days in the model.

DISCUSSION AND CONCLUSION

Three empirical equaltions were adopted to calculate the discharge

of infiltration gallery to verify the test results. They are:

KL (#2 - h2)
R

(a) Q=

1,36k (H2- n2)

log ZZB—:—JL-
Ar + L

(b) Q=

¢ - AR/2 + L
°8 xr/2 + L

WVhere K: coefficient of permeability
L: length of infiltration gallery
H: depth of aquifer before pumping
h: depth of aquifer after pumping
R: radius of influence area

r: radius of infiltration gallery

Table 8 shows the comparison of probably pumped discharge between

empirical calculation and model test results.

- 17 =~



Table 8 Comparison of pumped discharge between

enpfrical calculation and model test results.

Empirical Calculation Model Test
pumping Q pumping Q Ael
cms Equation cms Model Type
Vertical Hele
6.5 b 7.0 ‘= Shaw Model
6.35 b 6.79 Sand Model
2.86 a 3.08 Horizontal
¢ (D/S gallery) | Hele-Shaw Model
3,27 c 3.39 Horizontal

(U/S gallery) | Hele-Shaw Model

The complicated problems such as boundary conditions, aquifer
depth, engineering layouts, etc. involved in pumping groundwater
by infiltration gallery are difficult to solve. The approximate
results of empirical calculations and model teats in this study

gave the feasible data for field works. However, the realiability .

-of application to the results still deponds on the field terif!cltioq,

- 18 -




BG. 13

BACK GROUND
PLANNING. DESIGN AND TENDERING
OF CHIH— TAN WATER TREATMENT PLANT
C.C. Kang
J.C. Huang

* Contents

1. Introduction
2. Water Quality of Hsintien Creek

3. Water Treatment Process Considered in the Planning
Stage

. Pilot Plant Study

4
5. Alternative of Treatment Process
6. Tendering

7

. Conclusions and Recommendations -

Reference
' KD SO}



Planning, Design and Tendering of Chih-Tan
‘Water Treatment Plant

C. C. Kang
by J. C. Huang

1. Introduction

The service area of Taipei Water Department includes

- Taipei City and its four satellite townships of Sanchung,

Yungho, Chungho and Hsintien as shown on Fig. 1. Sharp
population growth and rapid industrial development in the
service area have led to large increase in the demand for
water. Although in 1977 Taipei Water Department completed
thevThird Stage Development of the Taipei Regional Water
Supply Project which increased water supply by 480,000 CMD,
the supply is still not sufficient to meet the long-term
demand which shows a distinct trend of increase in the future.
Hence, planning for Fourth Stage Development began in 1973,
immediately after completion of the detailed design of Third

Stage Development. Fourth Stage Development's major works

-include reservoir, raw water transmission tunnel, water

treatment plant, clear water transmission tunnel, water
distribution mains, clear water reservoirs and pumping

stqtiohs, etc. Among these works, the Chih-Tan Water

<

« C. C. Kang, Chief Engineer. of Engineering Corps of Taipei
Water Department

**J. C. Huang, Deputy Manager of Environmental Engineering
Dept., Sinotech Engineering Consultants, Inc.

-1 -



N N
N/ ) )
@ ( Val
\\ /"/
4 ——
° 3 \"\: ,\ /,
SCALE W KLOMETERS ] |/ Y
/ 4 /
\ A /

N/ / o
\ 7 // \ 7
~N ( = ~ A -
NN S % TAIPEL-CITY

e \
= )

\r P (
\ A ] T EPT N
/ \ k\ -
\ /) »._;.);s,{ "
NN T >
i [sHenrena ;N

CHING-TAN INTAKE

e . HSINTIEN
(A, -~ ) /
~_ -CHIN-TAN
Al —\ TREA MENT/ ¢ N
o 5‘\\ \\'/ )
[T] suepiy area . A

FIG. | WATER SUPPLY AREA OF TAIPEI WATER DEPARTMENT
-2 -



Treatment Plant comprises five water tréatment units, each

of a design capacity of 550,000 CMD for a total capacity of
2,750,000 CMD which is sufficient to meet the demand for

water .in the service area till 2011. Planning of Fourth

Stage Developmerit which ihcludes water sources, water

treatment plant and water transmiSsion and distribution
facilities, etc. began in ,August 1973 and was completed in
December 1974. Pilot plént‘and Definite Plan Study of Chih-
Tan Water  Treatment Plant began in March 1980 and was completed

in March 1981. Detail design followed immediately and

-from June 1982, contracting for various items of works

commenced one after another. Construction of the civil

portion began in October 1982 and is scheduled to be com-

pleted in June 1984.



2. Water Quality of Hsintien Creek at Chingtan Intake

Before the treatment process of a water treatment plant
is studied, an understanding of the raw water quality must
first be obtained. The raw water quality of the Chihtan

Water Treatment Plant is as shown in Table 1. The turbidity

~of raw water is normally quite low (usually below 10 NTU)
‘fbut will sharply increase to 3,000 NTU during a flood brought
by typhoon. The content of organic matter is quite low,
there are no problems with the color, iron, and manganese.
The water temperature drops to about 11°C during the winter
and rises to 30°C in the summer. Some quantities of bacteria
and coliform group are existed during the dry season in
summer, indicating that the water source has been polluted

to some extent by domestic wastewater. Apart from a slight
degree of pollution, the water quality of the Chihtdn Water .
Treatment Plant's water source is generally quite good.

~ Hence, the major objective of water treatment is elimination

of turbidity and bacteria in the raw water.



Table 1. Water Quallty of Hsintien Creek
at Chingtan Intake

Item Maximum Medium Minium
Temp °C 30 23 15
Turbidity NTU 6.2 1.5 0.8
Alkalinity mg/1 36 28 16
PH 9.1 7.4 6.8
Chloride (c1™1) mg/1 8 6 5
Sulfate (S0,) mg/1 33 21 10
Ammonia (NH;-N) mg/1 0.40 0.02 0
Nitrite (NO,-N) mg/1 0.005 0.002 0
Nitrate (NO;-N) mg/1 0.40 0.15 0.06
DO mg/1 10.7 8.8 6.6
BOD, mg/1 5.5 1.6 0.2
(cop mg/1 10.4 5.4 .0
SS mg/1 80 5.2 .
TDS mg/1 85 57.8 37
Conductance yun./cm 160 100 62
Floride (F) mg/1 0.9 0.4 0.1
Cynide (CN) mg/1 0.007 0.0005 ND
Hardness mg/1 50 34 24
Calcium mg/1 13.6 8.8 8.0
Magnesium mg/1 4.5 3.0 1.5
|Iron mg/1 3.32 0.17 0.10
nganese mg/1 0 0 0
Bacteria 35°C 3,000 1,315 80
rColiform Group MPN / 2,500 150 23
|Phenol mg/1 2.43 0 0
ABS mg/1 0.049 0.033 0.0208 |
T0C . ppm 3.4 1.7 0.4
Total Solid mg/1 128 72 62




3. Water Treatment ProcesS‘COnsidered in_the Planning Stage

Although in normal time the turbidity of Chihtan Water
Treatment Plant's raw water is below 10 NTU, but it sharply
increases to 3,000 NTU during a flood. Moreover, for about

50 days in one year the turbidity rises over 100 NTU and the "

treatment plant must continue its normal operation even at
high turbidity. Hence, the direct filtration method is not
éonsidered, the treatment process will consist of two parts:
sedimentation and rapidAfiltration.

For the sedimentation part, the upflow clarificatfﬁn,
conventional double deck sedimentation, high-rate sedimentation
with sloping plates, high-rate sedimentation with tube
settlers and conventional single deck sedimentation were

selected for comparison at the planning stage. The results

showed that the capital cost and annual cost of the conven-
tional single deck sedimentation were the lowest, operation
and maintenance were simpler, and the space at the treatment
plant was adequate for the process. Hence, the conventional
single deck sedimentation process was selected.

For the rapid filtration part, the cluster filter, the
conventional constant rate filter aﬂd-the green leaf filter
were selected for comparision. The results showed that the

capital and annual costs of the conventional constant rate



"filter were the lowest, and also operation, maintenance and
treatment efficiency were better. Hence, it was decided to
adopt the conventional constant rate filter. It was also
decided to adopt the dual media of anthracite and sand.

For the filter rate control method of rapid filter it was
decided to adopt the decline rate filter because its control
equipment is simpler, and the filtered water quality is

stable. Furthermore, the air scouring method was adopted to
supplement filter back wash in order to increase the efficiency
of back wash.

Back wash wastewater and sludge were discharged to a
sludge holding tank, the upper 1ayer~of supernatantfrecir-
culate to the flash mixing tank for reuse and the sludge
was discharged into a temporary lagoon at the downstream of
the river. The treatment flow is as shown in Fig. 2:. Chihtan

Treatment Plant Flow Diagram.



INTAKE

DESILITING
BASIN

1»
e ——

CAUSTIC SODA

=2

3
w
z <y
@ [-% ]
o 5%
3z o3
O -l &

PRETREATMENT

~—

14

TO LAGOON

P

T
=

>~

SLUDGE HOLDING TANK

CHLORINE

RAPID SAND
FILTER

O

. AIR
BLOWER

FI1G. 2 CHIHTAN TREATMENT PLANT FLOW DIAGRAM

TREATED
WATER
STORAGE

BACKWASH "~

PUMP

j TO DISTRIBUTION

8 -



4. Pilot Plant Study

Seven years have elapsed from planning to definite plan
study, during this period considerable progress was made in
-the water treatment process. Hence, it was decided to com-
pare once again the different sedimentation and filtration
methods. Moreover, in order to accurately compare different
processes and obtain design criteria so as to assure success-
ful operation of the treatment plant in future and to avoid
wastage in construction by conservative design, it was decided
to conduct a pilot plant test. In the past several years,
the Third 8tage Expansion Project's Hsintienchi Water Treat-
‘ment Plant adopted sloping plants sedimentation. However,
because plates were easily damaged and maintenance was quite'
difficult, they were not considered in the definite plan
study. Since the performance of the tube settlers sedimenta-
tion was good and its operation and maintenance were easy,
it was being considered. At the time of the definite plan
study, there were three water treatment plants in Taiwan
adopting pulsator, of which one had started operation, the
second was near completion and the third had compléted
tendering and construction was about to begin. Hence,
puslator was also considered in the pilot plant test. As

for upflow sedimentation, because its past performance in



Taiwan was not ideal, it was also not considered. . The three
different types of conventional single deck sedimentation,
tube settlers sedimentation and pulsatofuwere compared in
the aforesaid definite plan study and pilot plant test.
Apart from comparing the types of sedimentation tanks in ﬁhe
pilot plant test, sedimentation water was utilized for rapid .
filtration test. The major objectives of rapid filtration
test are to compare the merits and shortcomings of single
media filter, dual media filter and mixed media filter; to
obtain the optimum diaheter, depth and maximum filtration
rate of the various media. Preliminary results of tests
indicate that the mixed media did not show any outstanding
merits and the garnet price was quite high. Thus, mixed
media was not considered any more in later tests.

Apart from comparing the efficiency of the aforesaid .
sedimentation and rapid filtration and obtaining design
criteria, the pilot plant test also compared the efficiency
of various types of coagulant such as alum and PAC (Poly Alum
Chloride) and various types of'polymer so as to obtain the
best coagulant or polymer. Furthermore, sludge thickening
and dewatering tests were also conducted so as to obtain the
design criteria for sludge thickening and dewatering. The
methods and results of sludge thickening and dewatering

tests are given in the proceedings of the Third Asia

- 10-



Pacific Regional Water Stpply Conference and Exhibition.

The plan of the pilot plant is shown in Fig. 3 and the
flow is shown in Fig. 4. Both the conventional static
sedimentation and the tube settlers sedimentation consist
of rapid mixing tank, flocculation tank and sedimentation
tank. Because pulsator did not require rapid mixing and
since flocculation and sedimentation occurred in the same
tank, there were no separate rapid mixing tank and floccula-
tion tank and chemicals were added directly into the raw
water pipe.

All the designs of the pilot plants sedimentation tank
conform to the requirements of the design criteria of a
real treatment plant and strict control was exercised so
-that the operation of all sedimentation tanks was carried
out under the optimum condition. In the day time the turbi-
dity, alkalinity and pH value of raw water, settled
‘water and filter water were measured once every two hours.
Similarly, every two hours the head loss of rapid filter
tank was recorded and the chemical dosage was corrected and
adjusted. At night, the same procedures were carried out
once every four hours. Water quality tests of raw water
and filtered water comprise color, SS, alkalinity, iron,
manganeseé and aluminum. Chlorine demand was checked once

daily..

- 11 -



OISTRIBUTION TANK OF
2nd, TREATMENT PLANT

AN

/4

100 MM @ BY PASS PPE—\

76.87

77

"l aso o070 B 20 20 20 g a.37 %m_[m%
=t 1
2 STAGE FLOCCULATION TANK —— [ P
2100 cMp | L, —100mM 0 loomuo—N |
PumP —DIFFUSON BaFF | I pvep PVCP | OVERFLOW WER-
N
g} X 8 + @) o a =3 9
J n F\Q , CONVENTIONAL STATIC SEDIMENTATION TANK
N|
i r80 2.80 . 280 o
3 1l -t + i
__ H ;
150 MM @ . Elg VERTICAL SHAFT FLOCCULATOR (TYP.) ~ =
- STEELE PIPE : Jo.22 _
= - H T 5 SLUDGE DRAIN PIPE “\—FILTER COLUMN
- A
1 L B2 200 . 200 o 200 a2 o6s 200, SIGHT GLASS
NoOCt —1- , L& —_] ]
| nlou
: ]
)
A o o I \
gl X Mo — 50MM B PVC PIPE
R
L 3

RAPID MIXING TANK (TYP.

)

|
\
\ SIGHT GLASS
~DIFFUSION BAFFLE ° TUBE SETTLER SEDIMENTATION TANK

g—-—zo CM @- FLTER COLUMN
SO MM © PYC PIPE

VACCUM PIPE

/.

500 CmD
PULSATOR
SEDIMENTATION
TANK

FIG. 3 PLAN OF

:

'

PILOT PLANT

PULSATOR SEDIMENTATION TANK (50 CMD)

SLUDGE DRAIN PiFE



POLYMER FEEDING TANK

U] @

@ ®

RAPID MIXING TANX

st FLOCCULATION TANK | 2nd. FLOCCULATION TANX

3rd. FLOCCULATION TANK

CONVENTIONAL SEDIMENTATION TANK |12 OFILTER COLUMN

PE2OMETER TUBE | CONSTANT LEVEL TANK

IR
e e, T
L X __‘TL | ©
4 .
| sieg ooun LBW
STATIC CLARIFICATION PROCESS ( SO0CMD)
|
1 @ ® ® 8 ® ® ® >

2nd. FLOCOULATION TANK

3rd. FLOCCULATION TANK

TUBE-SETTLER SEDMENTATION TANK|12°"0 FLTER COLUMM |PEZOMETER TUSE | CONSTANT LEVEL TAMR

L [F] [Fl

@ ® ® ®

= ; L ©

: .JL c
i )
E
| —
H v ORAN
TUBE SETTLER CLARIFICATION PROCESS | 500 CMD) SUOGE DRAN
[ ® 1 @ ® ® @ —]

FLOW DISTRIDUTION TANK | VACUUM CHAMBER

PULSATOR SEDIMENTATION TANK

SLUDGE [CONTRACTOR

2-20°"9 FILTER COLUMN

PIEZOMETER TUBE | CONSTANT LEVEL TANX

i
|

=

==

LEGEND
(4J CHEMICAL FEED PUMP
\’“ MIXER .
. VETERICAL SHAFT FLOCORATOR :
] FLOW CONTROL VALVE
' ROTAMETER
-] ‘GATE VALVE
~ FLOAT VALVE
Wl "PRTER MEDIA
B | oCuN Puse
R | DIAPHRAGM . WALVE
_? ' SoLENOD VLve
-

_%_._m CONNECTED TO zna

q

r_...——c——-——-_--‘

“TQ.‘:;Q_‘

—_———

Lol

By

L

OVBFL‘W

¢

AR
AR SSOR

PULSATOR CLARIFICATION PROCESS ( TOOCMD)

PULSATOR CLARIFICATION PROCESS (50 CMD)

FIG. 4 PROCESS OF PILOT PLANT TEST

S
7
i

—— e . . S —



The major conclusions of pilot plant tests are as
follows:

(1) Form the results of coagulation, sedimentation and
rapid filtration tests it is known that if alum and PAC are
used as coagulant, the effects of coagulation and sedimenta-
tion are similar. However, because the strength of alum floc
is too weak, turbidity breakthrough easily occurs in rapid
filtration; whereas the strength of PAC floc is adequate
and turbidity breakthough will not occur. If alum is used
as coagulént then polymer must be added to enhance the
strength of floc. The dosage of PAC is lower than that of
alum, the slu@ge/is two to three /times lower and concentra-
tion is highef than those of alum. The expense on chemicals
is lower than that of alum and operation igﬂsimple and con-
venient.

(2) With PAC as coagulant and maintaing the same outlet

water turbidity, the relative overflow rates of the conven-

tional, the tube settlers and pulsator are as follows:

Type of Sedimentation - Overflow Rate (CMD/M2)
Conventional 20 24.2 26.8 31.9
Tube Settlers 80 90 100 100
Pulsator | 117 137 148 180

- 14 -



The maximum possible overflow rates in operation

are as follows:

Max. Possible Overflow Rate

’Iypg of Sedimentation - (CMD/M2)
Conventional 30
Tube Settlers ‘120
Pulsator 180

(3) With PAC as coagulant and when the total water head-
loss of dual media filter is 2 m, the optimum media grade.

and combination of the conventional rapid filter zre as

follows:
SR Effective Size Depth
media /(mm) . Uniform Coefficient (cm)
Anthracite 1// 1.0 1.4 35,
Sand * 9.50 | 1.3 40

When the total water headloss is 2.0 m, the optimum

media grade and combination of the single media filter are as

follows:
Effective Size : Depth
media (mm) Uniform Coefficient (cm)
Sand ’ 1.0 ' 1.3 _ 140

(4) At normal chemical dosage both the dual media filter
and single media filter can operate normally at a filter rate

of 15.6 m/hr, the filter run is Shorter than that at the

’

- 15 -



filter rate of 12 m/hr, but the difference in filtered water
volumes is not large.

(5) Both the dual media and the single media can attain
the same filtration effect, the 0.75 m depth of dual media
is equivalent to 1.1 m of single media.

The above conclusions are reached from the tests con-
ducted on the raw water of Hsintien Creek. If the quality
of raw water is not the same, the results may also be different.

Thus, the above results cannot be quoted directly.

- 16 -



5. Alternatives of Treatmens Process

According to the results of pildt plant test, the design
criteria of various types of sedimentation (including rapid
mixing and flocculation) are as shown in Table 2. Comparison
shows that the capital and annual costs of the pulsator are
the lowest, but the efficiency and operation énd maintenance

are equal to those of the other types of sedimentation.

The green leaf filter which was considered during the
planning stage had been given up because.equipment must be
imported and cost is higher. The modified green leaf filter.
which has gradually become popular in Taiwan was considered.
The cluster filter was also not considered due to the diffi-
culty in layout. The conventional constant rate filter and
the aquazur V filter were also considered for comparison of
the three types of rapid filter methods. The design criteria

of the three types of rapid filtration are as shown in Table 3.

The results show that the difference in the capital cost ‘.
and annual cost of aquazue V filter and modified green leaf
filter was not large and the capital and annual costs of the
conventional constant rate filter were the.higheét. However,
for the modified green leaf filter, considerable drop occurs
at the inlet of the rapid filter which will easily cause a
breakdown of floc. Moreover, backwash flow rate is not
easy to control and adjust and it is not recommended for

adoption in this type of large scale water treatment plant.

- 17 - .
nhA.



Table 2: Design Criteria of Sedimentation:

Rapid Mixing Tank

(Mechanical Mixer)

Flocculation Tank
(Horizontal Paddle Type

Type Capacity No.{ Capacity| Dimention | Deten-| No.|Capacity| Dimention Daten-
of each tion of each tion
tank - Time Tank Time
{m3/day) (sec) (m3/day) (min)
Area |Depth ‘ Area |Depth
(mxm) | (m) (mxm) (m)
Conventional | Design 250,000 44.2 46.7
Static : 2@4.0 50,000 |(3Q C
Sedimenta- max. 2 275,000 | x4.0 4.0 40.2 10 x12.0
tion day =32m3 55,000 |=360m2| 4.5 | 42.4
max.
hydrau- 375,000 29.5 75,000 31.1
lic
Tube Design 125,000 44.1
Settlers 34.0x
‘Isedimenta~- max. Ditto 4 |137,600 |25.0 4.5 40.0
ion day =850m3 '
max. 187,600 29.4
hydrau-
lic
Design, 1 500,000 59.7
3@4.8
max. 1 550,000 | x4.8 5.0 54.3
IPulsator day =69.1
m2
max. 750,000 39.8
hydrau-
lic

_18 -



- 61

Table 2 Design Criteria of Sedimentation (continue)
Sedimentation

. Dimention Horizon~ .
Type No g?:;;y L W D Area Deten- Over- (tal or Weir ?ﬁ:ﬁ-
* tion flow Vertical | Length .

Tank . . Ing

(m) (m) {m) {m3) Time Rate Velocity (m) (CMD/m)
(hr.) (CMD/m3)} (cm/min)
conventional 25,000 16.5x58.0 L_3:57 26.1 26.3 139.8
static 20 27,500 |73.0]16.5 | 4.0] =957 3.34 28.7 28.9 178.8 | 153.8
Sediment 37,500 2.45 39.2 39.4 209.7
Tube Sattlers €2,500 18.5x55 | 1.76 (182.:) ) 130.2
iigimenta' 8 68,800 |55 |18.5 | 4.5| =105 "1T%0 67.5 5 480.0 [143.3
- (112.6)
" 93,800 (izigxg3) 1.17 92.1 10.7 195.4
) (154 ) _
83,300 1.75 80 5.5 -} 146
Pulsator 6 91,700 |34.9|34.8 | 5.0 14-9%34.91 4 o 88 6.1 570 161
=1,040
125,000 1.17 120 8.25 219
N




02

Table 3. Design Criteria of Filters
Capacity of Each Dimension Filtration Rate Back- Surface Air
Type o Filter (m3/day) v (CMD/m?) wash | Wash Scouring
) Design| Max. | Max. Area [Depth Design| Max. | Max. | Water |[Water Rate
Capa- ‘Capa-| Hydr- mscm g Capa- | Capa- | Hydr-| Rate Rate - {m3/hr,)
city city { aulic city city | aulic| (m3/day)|(m3/day)
Conventional ] 2@4.25x
Constant 14 \ 35,700 39,300(53,600| 16.8 4.6 250 275 375 {130,000 | 6,100 -
Rate Filter =143
Modified 204 .3x
Green Leaf 20 25,000 | 27,500|37,500] 11.4 | 6.3 255 281 383 | 90,000 | 4,600 -
Filter =98
A v 2@5x
quazur 14 35,700 | 39,300|53,600| 14 3.32 | 255 281 | 383 | 50,000 | - 8,000
Filter =140




Since thé single media filter does not have the problem of
anthracite loss, ‘and using air scouring and backwash which
produces lesser quantity of‘wastewater, and the capital and
annual costs are lower than those of the conventional constant
rate filter. Hence,‘this type of European $ing1e media filter

is quite good and deserves promotion. .\




- 6. Tendering

According to the aforesaid results, the pulsator and
aquazur V filter combination are lower than those of the
tube settler and conventional constant rate filter or with
Single media filter combination in terms of capital and
annual costs, the treatment efficiency is quite good and
operation and maintenance are not difficult. However,
because pulsator and aquazur V filter are manufactured only
by Degremont and there is no competition. To protect the

Client from losses, direct price negotiation is not recom-

‘mended. Hence, bidding documents were prepared for open

competition between pulsator + aquazue V filter (Scheme I)
and tube settlers sedimentation + single media filter
(Scheme II). In the resultant bidding thée price offered

by the manufacturer of Scheme II is lower than that offered
by the manufacturer of Scheme I, but due to someé dispute
about the qualification of Scheme II manufaéturér, the
bidding was eventually nullified. At that time the civil
portion has already been contracted and construction of the
treatment plant must be completed by June 1984. Thus, the
type of process must first be decided so that construction
of civil portion could start, otherwise water treatment would
not be able to begin on schedule. After intensive studies

it was decided to adopt the tube settler sedimentation and



conventional constant rate filter which do not infringe on
patent and most of the equipment can_ge designed and pur-
chased in Taiwan. The civil portion is expected to be
completed in April 1984 and the mechanital and instrumenta-

tion protions to be completed in June 1984.

- 23 -



7. Conclusions and Recommendations

(1) Pilot plant study can compare various types of
processes, obtain definite design criteria and through test